SEC. II. DIV. C-1100 S E R I E S|.Basic

PARTS CATALOG CL I N T o N c i l l o o TYPES

Revised July, 1955
Supersedes Oct.;1953

%*—93
56— ;
]
0n— -

&

A 13-~ T3 "
e g0 75 108- U~~109 |

D) BT

o U
s e

NOTE: TYPE A SHOWN



S E R 1 BASIC SEC. II. DIV, C-1100
TYPES PARTS CATALOG
CLINTON |C- 1100 Feviebdt T L5 1868

4 -C Y C L E Supersedes Oct., 1953

There is one Basic Type of the C-1100 Engine covered by this Basic Parts List. This “TYPE" is shown as follows: SERIAL NUMBER
SUFFIX “A"” —referred to as “TYPE A.”

*The Asterick preceding any Part Description means this Part is different on certain models.
Check for Model Variations following this Basic Parts List.

NOTE: See page no. (a) on “How to Identify Your Clinton Engine.”

BASIC PARTS LIST — ONE TYPE
FiglRef No PART DESCRIPTION PartNo Quantity
1 Arm o Governor Throttle ............................................... 3519-1 1
2 Arm and Weight Assembly — Governor. . .......... ... ... 3067-78 1
NOTE: See Sec. II1, Div. D.
3 Axle — Camshaft. . 3593-A 1
4 *Base — Engine. .. .. . 6025 1
5 *Bearing — Main (1-Bearing Plate, 1-Block) ................ e 3024 2
6 Bearing — Shaft, Governor Throttle............... ... 3073 1
7 *Block Assembly — Cylinder. .. ......... ... S A S 6082 1
8 *Bracket — Fuel Tank Support. ... ... ... . ... 4092 2
9  Breaker Points Assembly — Magneto. . i o P5510 1
NOTE: Breaker Points Assembly mcludes Ref No 84
10 Breather Assembly. . ... ... ... .. ... .. 7150-A2 1
NOTE; Breather Assembly includes Ref. Nos. 13, 30, 37, 96 and 100.
11 Cam — Breaker Points. . ... ... 5105 1
12 Camshall. 6041 1
13 Cap—Breather . .. . ... ... 1151 1
14 Cap and Gasket Assembly — Fuel ... ... ... ... ................... 3059 1
15 Carburetor Assembly — (Carter) . ....... ... ... ... . ... ... .. €6230 1
NOTE: See Sec. HI, Div. A.
16 Clamp — High TensionLead.. ......................... ................... C3410 1
Cleaner Assembly — Air. ... . ... ... 4512-A 1

NOTE: See Sec. I}, Div. F, for component parts.
NOTE: Cleaner Assembly includes Ref. Nos. 23, 25, 40 & 56.
Cleaner Assembly — Air......... ... 1217-A 1
NOTE: Component parts not interchangeable with 4512-A. See Sec IH, Div. F,
for component parts. Not available as an Assembly.

17  Coil Assembly — Magneto (With Laminations) .. .... .. ... .. .......... ... P5502 1
Coll — Magneto (Without Laminations)... ........... .................... .. P5509 I
18 Collar Assemhly — Governor............ ... .. ... i 3063-1 1
19 Condenser — Magneto. .. .. .. .. . .. ... .. P7219 1
20  Connector — Flexible Fuel Line (Carburetor). ... ...... . . .. ... ... ... 5053 1
Connector — Fuel Line, Brass. .. .......... o i 3562 1
NOTE: See Sec. 11i, Div. G.
21  Cover — Breaker Points.. ... ... ... ... 5062 1
22 Cover — ValveChamber.............. ... .. ... ... ... ... T S 3035 1
23 Cover and Element — AirCleaner. . ... ... ... ... . .. . ... ... .. ... 4512 1
Cover — Air Cleaner. . ... ..ot 12171 1
NOTE: See Sec. I, Div. F. _
24 ACrankshalt. . . 6059-1 1
25 Cup — Air Cleaner, Lower. . ... e e 5 o G Er AL ETER B e 6 4513 1
Cup — Air Cleaner, LOwer. ... ... ..o i 1211-2 1
NOTE: See Sec. ll, Div. F.
26 Decal — Arrowhead . ... .. ... 35719 3
21 Defleotor — AIr. ... e 6032 1
28  Device — Shorting Clip (Spark Plug) .. ... ... ... . ... ... ... 3599 1

PRINTED IN THE U.S.A.  DIV. C-1100 Page 2



SEC. 11, DIV. C-1100 S E R BASIC
PARTS CATALOG

Rovised July, 1955 CLINTON c 1 l o o TYPES

Supersedes Oct., 1953 4-C Y C L E

BAS|C PARTS LIST _ ONE TYPE (CONTINUED)

Fig1RelNu PART DESCRIPTION PartNo Quanmy
29  Dipstick Assembly — Orl Frller ....................................... ‘ 3295 1
NOTE: Dipstick Assembly includes Ref. No. 41.
30 Disc — Breather. ... .. ... 1152 1
31 Distributor — Oil. .. .. 4007 i
Element — Filter, AirCleaner. ............. ... ... ... 1217-3 1
NOTE: See Sec. l1}, Div. F.
Engine Repair Kit. .. : o 6308 1
NOTE: See Sec. VIH DIV A, Bulletin 57
32 Felt — Lubrication, Cam Follower. .. .......................... e P5504 1
T T 1 11 - 4 S R PP A ) k1|
NOTE: Fins can be eliminated by using 6002 Gasket.
33 Flywheel Assembly — With Magnets . ........ ... 6222 1
NOTE: Sold as an Assembly only
34 Gasket — AirHorn. ... o 3990 1
35 Gaskel — BaSe. ... .. 6031 1
36 Gasket - Bearing Plate (Standard, 015 thick)............................... 3056 1
NOTE: Gasket may also be ordered in the following thicknesses: --- .005, .010
and .020. Order by Part Number and specify thickness.
37 Gasket — Breather. ... . ... . .. 1153 1
38  Gasket — Cylinder Head. ... .. ... ... ... ... 6141 ’ 1
39 Gasket - Manifold, Asbestos (Carburetor to Block) .......................... 6002 1
NOTE: Replaces Fins and 7149 & 7168 Gaskets.
Gasket — Manifold, Asbestos (Fins to Block) ............................... FALE] 1
40 Gasket-- 0" Ring, Air Cleaner (ElementtoCup)................ .. ... 4515 1
41  Gasket - Oil Filler Cap, Dipstick. .. .. ... . . 3297 1
Gasket — Paper (Fins to Carburetor). ................ ... 7168 2
42 Gaskel — Spark Plug. . ... 315 1
43  Gasket — Valve Chamber Cover.. ... . ... .. ... ... e 3057 1
Gasket Kit —€ngine Overhaul. . O Jp PR 6031-A i
Gasket Kit - Engine Overhaul (Wrth Speed Reducer:Unit) . . U 6031-B 1
NOTE: See Sec. VI, Div. A, Bulletin 48.
NOTE: Kit contains all necessary Gaskets and Oil Seals.
44 Head — Cylinder.. ... . 6140 1
45  Horn — Air Cleaner. ... . e 3991 1
46 Housing — Blower ... ... ... 6223 1
Housing — Blower (For Recoil Starter) ... ... g n e e e e 6240-G 1
41 Key — Flywheel ... . ... 1244 1
48 Lead — High Tension, Magneto ... ... .. ... P5521 1
49  Lever — Speed Adjusting. .. ... ... 3075 1
50 Line - Fuel Flexible. ... . .................. e 6316 1
Line — FUEl 4091 1
NOTE: See Sec. 11, Div G.
51  Link — Carburetor to Governor Arm. . ... ... ... 3074 1
52  Lock - Connecting Rod Screw ... ... ... 3027 2
53 Muffler — Tubular. ... . s 3639 1
54  Nut .- Hexagon,-7 16 20 (Starter Pulley) ... ... e e e et e 8 Rt e 3250 1
55 Nut Square, #10-24 (1- Arm to Governor Lever, 2--Tank Straps to Bracket) 3253 3
5  Nut  Wing (Air Cleaner Screw) .. . 7044 1
57  Nut & L'washer Ass'y — Hexagon, 1:4-28 (2- Carburetor Studs 2 Straps to
Headl Valve Cover Stud) . 3255-A 5
58 Dnve (Bafﬂe Plate to Block) ....................................... 3569 1

Page 3 DIV. C-1700 ~ PRINTED IN THE U.S.A.



S E R 1 E S| BASIC SEC. II, DIV. C-1100

' TYPES PARTS CATALOG

c Ll N T o N c - l l o o Revised July, 1955
4-C Y C L E Supersedes Oct., 1953

—— " BASIC PARTS LIST — ONE TYPE (CONTINUED)

Fig. 1 Ref. No. PART DESCRIPTION Part No. Quantity
59  Pin — Retaining (Governor Yoke). . ... 3656 1
B0 PIR — WHISE. .o 6024 1
61 Piston — Standard. ... 6021 1

Piston Assembly - Standard. .. ... .. ... 6063 1
NOTE: Piston Assemblies are also available in the following oversizes: .005,
010, .020, .030 and .040. Order by Part Number and specify oversize.

NOTE: Piston Assembly includes Ref. Nos. 60, 61, 71 and 73.
62 Plate — Baffle, CrankCase. . ..... ... ... 3559 1
63  Plate — Name, Clinton Engines. . .. . ........ ..o 6530 1
64 Plate—Bearing.. ... ... ... o 6220-A 1

NOTE: Bearing Plate includes Ref. Nos. 5 and 94.

Plate Assembly — Bearing & Magneto. ..., . . mnns C6220-8 1
NOTE: Bearing & Magneto Plate Assembly includes Ref. Nos. 9, 17, 19, 64, 85,
89 and 91.

85 Plug — Camshaft Axle. ... ... ... 3281 1
86 Plug — Ol Drain.......oooooi e . 3289

NOTE: Replacement bases are equipped with 2 Oil Drain Plugs.
67  Pulley — Starter. ... 3299 1
68 Retainer — Valve SPring. . ... .. ... oo 3028 yi
69 Ring — Compression, Standard. ... 6026 1
70 Ring — Oil, Standard. ... ... 6028 1
71 Ring — Retainer, Wrist Pin. . .. ... 6034 2
72 Ring — Scraper, Standard. . ........... T semer o s 4w o e o E [ B 3 e 6027 1
73 Ring Set — Standard ... ... 6106 1

NOTE: Ring Sets are also available in the following oversizes: .005, .010, .020,
1030 and .040. Order by Part Number and specify oversize.
NOTE: Ring Set includes Ref. Nos. 69, 70 and 72.

74  Rivet - Tubular, 3/16 x 9/32 (Bracket to Blower Housing) ... .. .. ... ...... 3619 2
75 Rivet — Tubular, Name Plate.... ... .......... .o 3660 4
76 Rod Assembly — Connecting .. ... ... o 6107 1

NOTE: Rod Assembly inciudes Ref. Nos. 52 and 81.
71 Rope Assembly — Starter. . ... 4266 1
78 Screen — ReVOIVINE. ... .. oo 6226 1
79 Screw — F. H., #10-24 x 5-5/8 (Air Cleaner). ..................coooooonnn 1249 1
80 Screw — H.H.C., 1/4-28 x 3/4 (Bearing Plate to Block) ... ... 5431 4
81  Screw - HHC., 1/4-28x1-1/4 (Connecting Rod Cap) ....... ............. 3235 2
82 Screw — 0. H.S. T, #6-32x3/8 (Breaker Cover to Bearing Plate) . ...... ... 5416 2
83 Screw — R. H. M., #10-24 x 5/8 (Governor Throttle Arm) ............ ... 321 1

NOTE: See Sec. l1I, Div. D.
84 Screw — R H.S.T., #6-32x3/8 (Breaker Points Terminal) . ................... 5405 1
85 Screw — RH.S.T., #8-32 x 1/4 (1—Condenser to Plate, 1-—Clamp to Plate). ... .. 5415 2
86 Screw & L'washer Ass'y — H.H.C., 7/16-20 x 2 (Base to Block) . ......... .. ... 6076-G 2
87  Screw & L'washer Ass'y —H.H.C,, 1/4-20 x 1/2 (Blower Housing to Bearing Plate) 3205-G 4
88  Screw & L'washer Ass’y — H.H.C., 5/16-18 1-1/4 (Cylinder Head to Block) . . .. 6055-D 6
89 Screw & L'washer Ass’y — Pan H.S.T., 1/4-20 x 1 (Coil to Bearing Plate). .. 5406-B 2
90  Screw & L'washer Ass'y - RH.M., 48-32 x 3/4 (Air Horn to Carburetor). .. . .. 7113-G 2
91  Screw & L'washer Ass'y - R.H.M., #8-32 x 5/16 (Breaker Points to Bearing Plate) 5407-F 1
92  Screw & L'washer Ass'y - RH.M., #10-24 x 1 (Fuel Tank Straps)...... ... 5421-A 2
93 Screw & L'washer Ass’y - - RH.M., #10-32 x 3/8 (1. -Cylinder Head Shield, 2--

Deflector to Head, 1-Speed Adjusting Lever).............. ... . 3222-F 4
94 Seal — Oil (BearingPlate)........ .. ... 3136 1

PRINTED IN THE U.S.A. DIV, clioo Page 4



SEC. 11, DIV. C-1100 S E R | E S| Basic
PARTS CATALOG i TYPES
Revised July, 1955 CLIN TON C - l l 0

Supersedes Oct., 1953 4 -C Y C L E

BASIC PARTS LIST — ONE TYPE (CONTINUED)

Fig. 1 Ref. No. PART DESCRIPTION Part No. Quantity
95 Seal — Oil (Cylinder Block).......... ... 3026 1
96 Seat — Breather. .. .. .. 7150 1
97 Shield — Cylinder Head. ... ... .. ... ... ... 6139 1
98  Spark Plug and Gasket Assembly..... ... ... 3568 1
99  Spring — Backlash, Governor...... ... 3097 1

100  Spring -— Breather Hold Down ... ... .. ... ... 154 1
101 SPHNG — GOVEIMOT. .. ... o oo 4001 1
102 Spring — Valve. ... . ! 3068-B 2
103 *Strap — Foel Tank. ... .. ...oiiiiiiiiniiiii i s e 4093 2
104  Stud — 1'4-28 x 1 (2—Carburetor to Block, 2—Cylinder Head) .. .......... .. . 6155 4
105 Stud — Valve Chamber Cover.. ... .. ... ... oo 3042 1
106 *Tank Assembly —— Fuel .. ... .. .. 4090-A 1
NOTE: Tank Assembly includes Ref. No. 14.

107 Tappel — Valve. . ... . ... i 3034 2
108  Valve — Exhaust, Standard Stem. ... ... ... 3031-1 1

Valve — Exhaust, Oversize Stem (Approx. 9/32Dia.).......... ... ...... .. 3031-2 1
109  Valve — Intake, Standard Stem. .. ... .. ... 3032-1 1

Valve — Intake, Oversize Stem (Approx. 9/32Dia.)........................... 3032-2 1
110 Valve — Fuel, Shut-Off, Flexible Line. .. ................. . ... 5051 1

Valve — Fuel, Shut-Off . . 5050 1

NOTE: See Sec. 111, Div. G.

111 Washer — “C”, Valve Keeper. .. ... ... .. . oooiiiiii e 3291 2
112 Washer — Flat, 7/16 (Starter Pulley). ... 5482 1
113 Washer — Lock, Tab Type (Bearing Plate to Block)........................... 7028 4
114  Washer — Lock, 7/16 (Starter Pulley) ............... ... 3275 1
115  Weight Assembly — Governor Yoke.... .. ... ... 4205 1

AVAILABLE OVERHAUL KITS

Engine Model Description Kit No.
C-1100 Gasket Overhaul Kit 6031-A

*C-1100 Gasket Overhaul Kit 6031-B
All Types Engine Repair Kit 6308
All Types Carburetor Repair Kit (Carter) C3964

*With Speed Reducer Units.

Page 5 ove o8 pRresEn o6 wk e



CLINTON

S E

R 1

E S

C-1100

4 - C Y C L E

MODEL
VARIATIONS

SEC. II, DIV, C-1100
PARTS CATALOG

Revised July, 1955
Supersedes Oct., 1953

The adaptation of

MODEL VARIATIONS OF C-1100 SERIES

Clinton Engines to a wide variety of uses result in what is known as “Model Variations”. Following is the complete list
of all Models produced up to issue date (Shown above). Opposite each Engine Model listed are the Part Numbers and/or Assembly Numbers
for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Paris List preceding this Model Variations
List. Refer o ofher sections of this Manual when Assembly Numbers are given to find the Parts List for these assemblies.
See page (a) on ""How to Identify Your Clinton Engine™. Use the preceding Basic Paris List except as shown below.

)
r

e
0

—

—

e ®2 T& &¥ g£= 22 835 S, £B §E ZFeg
: sfo B 22 5 s f B3 2D f2 B<S
= 52 Lep. EBE .92 g8z E£%T g 22 =2 258
se 58 gEy £gE g £EF 2R 33 BT .= LE7
w5 g5 £S5 22z 83 B2 T 5z 3= g3 g8c
== E < Z3E 58 s* 2 83 o S8 2= Eg8
= 27 £2% 228 3 =° E; £z Begs,; g3
S E 88 &£38% T38 S3= Bn =2 F5 ET38 % S
35 sE —mE |85 S &~ £ B2 xSnao s
|2 ©>F £5 =288 oU% He_. 5= 2= 8sE 52 g2=
o= 3 w5 ==2° ®Bo5 %sm wos S5, =S¢ =ga B §§=
i £85 £S5 557 € 322 =8 Zg SEs Lt 55
== e3C Jeg HE2E 952 SzZ 373 EHe T2Z3c Bys
¥ 5 2 EBy .8 Bz Ecp2%:s 2% BgzE3s BAE
g__ Eu... gm_ g.::n_ §....cx g._.._ é._._ 5&: E.nm :m_.- §~ b=

€-1100-1 5040 6060-1 SK-101-1 72" SK-901

C-1100-2 5040 SK-164-1 72" SK-902

C-1100-3 ‘ SK-101-1 72"

€-1100-4 C6313

C-1100-5 No Variation, use Basic Parts List.

C-1100-6 SK-101-1 62" Sk903

€-1100-7 No Variation, use Basic Parts List. . s

C-1100-8 SK-101-1 377 SK-903

C-1100-8 SK-101-1 62" SK-902

C-1100-10 5040 - SK-901

C-1100-11 SK-165-1

C-1100-12 SK-165-1 06313

€-1100-13 SK-101-1 72"

C-1100-14 Note 2 5040 ~ SK-902

C-1100-15 SK-101-1 SK-903

C-1100-16 SK-101-1 72" SK-903

€-1100-17 SK-101-1 62" ~ SK-903

C-1100-18 Note 3 SK-165-1 ~ SK-903

C-1100-19 SK-903

C-1100-20 SK-101-1

C-1100-21 5040 SK-904

C-1100-22 SK-101-1 -

C-1100-24 SK-101-1 SK-904

C-1100-25 5040 SK-101-1 72"

C-1100-26 5040

C-1100-27 SK-101-1 43" SK-903

C-1100-28 SK-101-1 62" ]

C-1100-29 SK-165-1 SK-903 -

€-1100-30 5040 - - o

C-1100-31 No Variation, use Basic Parts List. B o

C-1100-32 : SK-165-1 72" -

C-1100-33 5040 -

C-1100-34 SK-165-1 i -

C-1100-35 No Variation, use Basic Parts List. -

C-1100-A No Variation, use Basic Parts List. - )

PRINTED IN THE U.S.A. DIV. C-1100 PAGE 1



SEC. II, DIV. C-1100
PARTS CATALOG
Revised July, 1955
Supersedes Oct., 1953

CLINTON

S-E-R | E 8

C-1100

4 -G 'Y C L E

MODEL
VARIATIONS

MODEL VARIATIONS OF C-1100 SERIES (Cont.)

Fw more complete deuriphon reler to first page of Ihe Model Vurhliom

Eng. Mod Bm Eng lunng Ilk Auy (on va Cable Cunk Fuol Slarlu Red. 6r.  Pos’in.
C-M00-ABR SK-9u
C-1100-A0C  No Variation. use Basic Parts List. o
C-1100-A0D  No Variation, use Basic Parts List. <
C-1100-AOE __No Variation, use Basic Parts List. = e e
C-1100-AOF _ No Variation, use Basic Parts List. BT
C-1100-BOA  Note 5 s st
£-1100-BOB _ No Variation, use Basic Parts List.
C-1100-C4A 5040 SK-901 -
C-1100-COA 5040 3 E
¢-1100-coC ) R e & = Eh
C-1100-F i Een = SK-901 =
€-1100-GOA 5040 Notes1&9 . 3720
C-1100-M - SK-903 L =
C-1100-MRG ] s 6049-1  SK-903 3800 6:00
C-1100-MS 6036-1 SK-903 3775
glgiion ., . mo PRt
L el e e e SKCIOLl 77 sk
C-1101-A28 W - S
C-1101-A2C 6180 SK-101-1 _ SK-903
C-1101-A2D Seilht % - skalE
CMpME. SK1011 T e W
C-1101-A2F SklEL. SK-903 :
C-1101-A0A SK-101-1 S s e S AR
C-1101-A0B SK-101-1 24 =g
C-1101-A0C SK-101-1 72 ko
C-1101-A0D _ Note 5 SK-101-1 - i =
C-1101-AOE = SK-101-1 36"
C-1101-BOA SK-101-1 72"
C-1101-BOB SK-101-1 Ry
C-1101-C5A 540 . 6060-A  SK:H0I-L SK-901
C-1101-C5B 5040 = SK-101-1 SK-901 —
c-1101-C50 5040 = WSK -101-1 : =
C-1101-C6A : 5040 SK-101-1 38" SK-904
C-1101-COB " 5040 SK-101-1 72 E
c-1101-coc 5040 SK-101-1 72" SoATENG
c-1101-COD 5040 SK-101-1
C-10I-COE 5040 SK-101-1 g =
€101-D0A 5040 o TEERCHER S :
C-1101-E0R -~ 6036-1 S SKRHEE Be- - e o
C-1101:20A 5040 ~ SK-101-1 S aa il :
€-1102-A0A 5040 6060-A SK-165-1 72 TEET SRS o
C-1102-A0C ; el = o
C-1102-A0D L Seis - . e - - e i e
C-1102-B2A s i : SK-IG1T 1" -  tUonid o
C-1102-BOA SK-165-1 43" SK-903 3 3
C-1102-COA oha. s L CERL I s : e
C-1102-DSA 5040 SK-165-1 SKL. = st o=
C-1102-EOA _ Notes 5 &9 SK-165-1 40" 3720 =
C-1104-COB 5040 SK-314-2 =
C-1104-D3A 5040 SK-314-2 72 SK-904
PAGE 2 DIvV. C-1100 PRINTED IN THE U.S.A.




CLINTON

S E R

C- llt)Oj

4 - C Y C L E

MODEL
VARIATIONS

SEC. IL, DIV. C-1100
PARTS CATALOG

For more complete description refer fo first page of the Model Variations.

Revised July, 1955
Supersedes Oct.,

1953

MODEL VARIATIONS OF C-1100 SERIES (Cont.)

Cable

Eng. Mod. Base-Eng. Bearing  Bik. Assy. Con. Grp. Crank. Fuel  Starfer  Red. Gr. Pos'in.
C-1104-DOA 5040 SK-314-1 ' .
C-1105-CIA 5040 SK-164-1 SK-902
C-1106-A5C SK-512-1 72"

C-1106-A0C SK-512-1 72"

C-1120-A0A : 60911 3552 6:00
C-1120-COA 5040  6091-1 3552 9:00
C-1130-Z0A 6180 S

C-1141-A0A SK-101-1 6089-1 TUUUEEE 12:00
C-1160 60491 = 3800 12:00
C-1160-1 SKIST 7r Mgt - 3800 9:00
C-1160-2 CSK-1011 72" 60491 3800 6:00
C-1160-3 TRl LERTE a0 1o
C-1160-4 __SK-101-1 77 60491 300 900
C-1160-5 6149 SK-165-1 54"  6049-1 SK-902 3800 6:00
C-1160-6 Tip 5 bk - SKIOL R BB 3800 600
C-iEnY o - B s TSKIDi T 091 3800 600
C-1160-8 Noted. .~ © TR I s Skl 3800  9:00
C-1160-9 W T SK-101-1 72" 60491 SK-903 3800  12:00
cimatk - o e 60291 3800 3:00
C-1160-A0B. . s 60491 3800 6:00
C-1160-COA 5040 - 60491 3800 1200
C-1160-COB T e e g
eugatone . oS 60491 3800 6:00
C-1161-A2A ’ CSK0i-1 727 60AS1 SK-903 3800 900
C-1161-A0A - TS ut Wt o 3800 600
C-1161-A0B 0 SoRAOLLT AR 3800 300

C-1161-A0C E ok - 6] - 3800 6:00
C-1161-A0D R R e 3800 300
C-1161-AOE _ Note 4 g SKA01l T2 ey 3800 600
CIGICoR - o WM SK-101-1 72" 60491  SK-903
C-1161-COA 5040 SK10I-1 72 60491 3800  12:00
C-1161-COB 5040 SK-101-1 6049-1 3800 600
c-1161-C0C 5040 CSK-J011 6049-] 3800 600
etEAIy - e _ SK-165-1 62"  6049-1 3800 600
CAeEAgR s - “SK-165-1 6049-1 3800  6:00
C-1162-A0C SK-165-1 54" 6049-1 3800  6:00
R L R ekt e G 3800 900
citetom . - og v oo SK-165-1 54"  6049-1 3800 600
ETEV TN R e R e 3800 6:00
C-1181-A2A  Note 6 3670 6133 SK-101-1 72" 6127-1 SK-903 T
C-1190-1  MNote7 3670  6IS3 sk
C-1190-ADK NoteF - 360 Bl6 - .. 6059-4
C-1190-AOE  6036-1 3670 6153  Notes7 &3 6059-4 3775 ¥
C-1130-AOF Note7 3610 6183 6059-4
C-1190-A0G  Note8 3670 6162 6059-4 ,
C1lamB2A Nota b .. -~ 3670 = 61830 .o 6059-4  SK-903 3800
-C-1191-B2A  Note 7. 370 6153 SK-101.1 72" 60594  SK-903
C-1191-C3A T Note8 370 6IsL  SKIOLL 60594 SK90I
C-1191-COA  Note7 5040 3670 6153  SK-101-1 72" 60594
C-1192-A0B _ Note 7 3670 6153  SK-1651 72’ 60594
C-1197-C5A  Note8 5040 3670 6162 -~ SK-5I3_ 6059-4  SK-901

PRINTED IN THE U.S.A. DIV. C-1100 PAGE 3



SEC. II, DIV. C-1100 S E R
PARTS CATALOG
Revised July, 1955 c Il I N T ON k c l l o o MODEL

Supersedes Oct., 1953 4 -C Y C L E| VARIATIONS

MODEL VARIATlONS OF C 1100 SERIES (Cont )

Note 1 Part No. C3475-Wire, shortmg (60 inches long) used as additional part. Connects to Breaker Point terminal.

Note 2 Speed Control Group consists of : 4001-Spring, governor; 3851- Clamp, cable; 3855-56-Lever, bracket and cable ass'y.
Note 3 Special Tank and Cap Assembly supplied by manufacturer of original equipment used in place of 6067-Tank, fuel.
Note 4 Part No. 3805-5-1-Shaft, gear reducer replaces standard shaft in 3817 gear and shaft assembly.

Note 5 Part No. 4419-Elbow, street and 4425-Nut, grip used as additional parts between muffler and block.

Note 6 Part No. 6129-Ring, snap and 6130-Seal, oil used in cylinder block.

Note 7 Part No. 3669-Seal, oil replaces 3026-Seal, oil in cylinder block.

Note 8 Part No. 6152—Seal, oil replaces 3026-Seal, ot in cylinder block.

Note 9 Kickstarter Assembly 3720 and 3775 not available as assembly. Replace with C6313 Recoil Starter Assembly. See
Sec. 111, Div. H.

PAGE 4 DIV, C-1100  PRINTED IN THE U.S.A.




